


POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

1 1 413305 SOFTGRIP HANDLE

2 1 414852 BJJLE FOR STOP RING

3 1 414853 STYRR@R @VRE GUIDE TUBE

4 4 90100662 STALM@TRIK 8.8 M8 FZ STEEL NUT M8 FZ

5 1 90122151 FLANGEBOLT 8.8 M8X25 FZ COLLAR BOLT M8X25 FZ

6 1 406492 HOLDER FOR STARTSNOR HOLDER

7 1 416546 KOBLINGSKABEL BRAKE CABLE

8 1 415583 STYRR@R NEDRE GUIDE TUBE

9 2 90100091 BRADDEBOLT 8.8 M8X50 FZ CARRIAGE BOLT M8X50 FZ

10 1 418092 UDKASTERKLAP SORT DISCHARGE CHUTE

11 2 414859 VINGEM@TRIK WING NUT

12 1 415587 FJEDER SPRING

13 4 11GB/T9718 SKIVE M8 WASHER M8

14 2 416537 FINGERSKRUE GRA M8 WING NUT M8

15 6 90100662 STALM@TRIK 8.8 M8 FZ STEEL NUT M8 FZ

16 1 406508 KABELHOLDER CABLE HOLDER

17 4 414857 FINGERSKRUE GRA/SORT WING NUT

18 2 90100091 BRADDEBOLT 8.8 M8X50 FZ CARRIAGE BOLT M8X50 FZ

19 2 90100091 BRADDEBOLT 8.8 M8X50 FZ CARRIAGE BOLT M8X50 FZ

20 2 414875 SKIVE WASHER

21 1 425086 B&S 500

22 2 413542 NAVKAPSEL GRA 10" HUB CAP 10"

23 4 90102591 SEEGERRING SORT I 10 RETAINER RING | 10

24 8 414102 SKIVE @13X20X1.5 WASHER @13X20X1.5

25 8 409959 LEJE BEARING

26 2 413521 HJUL 10" SORT WHEEL 10" SORT

27 1 413347 HZJIDEJUSTERING HEIGHT ADJUSTMENT

28 4 90100091 BRADDEBOLT 8.8 M8X50 FZ CARRIAGE BOLT M8X50 FZ

29 4 90100692 LASEM@TRIK 8.8 M8 FZ LOCKING NUT M8 FZ

30 2 402703 PLADESKRUE M4.2X13 PLATE SCREW M4.2X13

31 1 413348 STYRHOLDER HGJRE GUIDE HOLDER

32 3 411770 MASKINSKRUE RUSTFRI STAINLESS MACHINE SCREW
M16X10 M16X10

33 1 416547 KLIPPESKJOLD "18" DECK ASSY"

34 1 413351 FJEDER SPRING

35 3 416544 SKRUE

36 1 414863 HANDTAG H@JDEJUSTERING | HANDLE

37 1 416548 BAGAKSEL REAR DRIVE SHAFT ASSY

FOR HAND PUSH

38 1 413531 PROP PLUG

39 4 409961 SPLIT COTTER

40 1 413337 STYRHOLDER VENSTRE GUIDE HOLDER

41 1 413338 FIJEDER SPRING

42 1 413336 DAKSEL LID

43 1 413543 FORBINDER CONNECTOR

44 1 415580 FIJEDER SPRING

45 1 416549 SKAERM 46" REAR BAFFLE

46 2 413522 NAVKAPSEL GRA 7" HUB CAP 7"

47 2 414850 HJUL 7"SORT WHEEL 7"SORT

48 2 90122130 FLANGEBOLT 8.8 M6X12 FZ COLLAR BOLT M6X12 FZ

49 1 413545 AKSEL SHAFT




POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

50 1 409980 NOT KEY

51 1 414873 ADAPTER ADAPTER

52 1 409981 KNIVHOLDER BLADE HUB

53 1 413357 KNIV 46 CM BLADE 46 CM

54 1 409983 SKIVE FOR KNIV WASHER

55 1 414871 STALBOLT 60MM STEEL BOLT 60MM
56 2 409978 B@S BUSHING

57 1 413312 BIOPLUG MULCING PLUG

58 1 414858 AKSEL SHAFT

59 1 403235 BOLT BOLT

60 1 410952 LASEM@TRIK RUSTFRI A4 M6 | STAINLESS LOCKING NUT M6
61 1 415586 OPSAMLERKASSE SORT 60 L | CATCH TANK 60 L
62 1 414851 PLASTGREB HANDLE




	Tegning
	sparepart_list

